


# Update on Emerging Treatment Options for Primary Biliary Cholangitis

This article was published in the following Dove Press journal:  
*Hepatic Medicine: Evidence and Research*

Maria T Aguilar<sup>1</sup>  
David M Chascsa<sup>2</sup> 

<sup>1</sup>Department of Gastroenterology & Hepatology, Mayo Clinic, Scottsdale, AZ, USA; <sup>2</sup>Department of Gastroenterology & Hepatology, Mayo Clinic, Phoenix, AZ, USA

**Abstract:** Primary biliary cholangitis (PBC) is a rare autoimmune cholestatic liver disease that may progress to fibrosis or cirrhosis. Treatment options are currently limited. Ursodeoxycholic acid (UDCA) remains first-line therapy and has been proven to normalize serum biochemistries, halt histologic disease progression, and lead to patient survival comparable to the general population. Obeticholic acid (OCA) was recently approved as adjunct therapy in PBC patients with inadequate response or intolerance to UDCA. However, OCA has been associated with worsening pruritus in clinical studies which may limit its use in this patient population. Several studies are currently underway to address the lack of treatment options for PBC. Of these, fibrates, which have been used in Japan for over a decade, have produced promising results. Furthermore, as currently approved therapies for PBC do not address the potentially debilitating clinical symptoms of PBC such as pruritus and fatigue, supplemental therapy is often required for symptom control.

**Keywords:** primary biliary cholangitis, obeticholic acid, fibrate

## Background

Primary biliary cholangitis (PBC) is an autoimmune cholestatic liver disease characterized by destruction of small intralobular bile ducts leading to ductopenia and advanced fibrosis or cirrhosis. The diagnosis of PBC is made when at least 2 of 3 of the following are present: persistently elevated alkaline phosphatase (ALP), presence of antimitochondrial antibody (AMA), and liver biopsy demonstrating portal inflammation with destruction of small and medium-sized bile ducts.<sup>1</sup> As serologic markers are sufficient for diagnosis, liver biopsy is not routinely performed in this patient cohort, but may be pursued when there is a high suspicion for PBC in the absence of AMA or when concern for an overlap condition exists. AMA is a disease-specific autoantibody found in 90% to 95% of PBC patients and less than 1% of healthy individuals.<sup>2</sup> As many as 50% of PBC patients are also found to have antinuclear antibodies and anti-smooth muscle antibodies. The pathognomonic histologic finding of PBC is the florid duct lesion which is a focal granulomatous lesion found in less than 40% of biopsy samples from PBC patients.<sup>3</sup>

## FDA Approved Medications Ursodeoxycholic Acid

The widespread use of ursodeoxycholic acid (UDCA) since it was approved in 1997 by the United States Food and Drug Administration has dramatically changed the natural disease course of PBC, including decreased progression to liver

Correspondence: Maria T Aguilar  
Email [aguilar.maria1@mayo.edu](mailto:aguilar.maria1@mayo.edu)

**Table 1** Approved PBC Therapies

Medication	Dose	
Ursodeoxycholic Acid (UDCA)	13–15 mg/kg/day in divided doses	
Obeticholic Acid (OCA)	In non-cirrhotic patients and in Child-Pugh class A cirrhotic patients: Start with 5 mg daily. If inadequate response after 3 months of therapy, can titrate up to maximum dose of 10 mg daily.	In Child-Pugh class B and C cirrhotic patients: 5 mg weekly

transplantation (LT) in this patient population.<sup>4</sup> Almost two decades passed before another medication, obeticholic acid (OCA) would be approved for use in PBC (Table 1). UDCA is a hydrophilic, synthetic bile acid which has been shown to protect cholangiocytes from inflammatory cholestatic injury induced by toxic hydrophobic bile acids such as chenodeoxycholic acid (CDCA).<sup>5</sup> Prior to widespread use of UDCA, approximately 49% of patients with PBC progressed to cirrhosis, compared to 13% on long-term UDCA treatment.<sup>6</sup> Furthermore, Prince et al showed that median patient survival was 9.3 years from time of diagnosis.<sup>7</sup> Multiple studies have demonstrated that when UDCA is started in early stages of PBC, patient survival is comparable to the general population.<sup>8–10</sup>

Standard of care for PBC includes treatment with 13–15 mg/kg/day of UDCA in divided doses. Angulo et al previously evaluated three different dose ranges for management of PBC, 5–7 mg/kg/day, 13–15 mg/kg/day, and 23–25 mg/kg/day, and found that although all three dose ranges were safe for use, the latter two were found to have significantly better improvements in ALP level and Mayo risk score compared to the lower dose.<sup>11</sup> Given similar treatment response between the two higher doses, the investigators recommended treatment with the standard dose of 13–15 mg/kg/day. A decade later, Lindor et al evaluated the higher dose of 28–30 mg/kg/day for treatment of patients with primary sclerosing cholangitis (PSC), and found that long-term use of the higher dose did not confer survival benefit and in fact was associated with higher rates of serious adverse events compared to placebo.<sup>12</sup> There is a phase 4 trial (NCT03345589) currently recruiting non-responders treated with standard dose UDCA to assess the efficacy of UDCA at 18–22 mg/kg/day in achieving biochemical remission after 6 months of treatment.

Biochemical response is typically determined after 6–12 months of continued treatment. Several criteria including Rochester I and II, Paris I and II, Toronto and the Globe score have been published to assess response, and typically require a decrease in ALP to within two times the upper limit of normal with or without concurrent normalization of bilirubin.<sup>13–18</sup> Unfortunately, up to 40% of patients have inadequate response to therapy.<sup>1</sup> Risk factors associated with decreased response rates are male gender and females younger than 45 years at time of diagnosis.<sup>19</sup> Inadequate or absent response to UDCA is the strongest predictor of poor outcomes in PBC patients.<sup>20</sup>

UDCA has also been studied for use in recurrent PBR (rPBC) after LT. Charatcharoenwittaya et al evaluated the significance of rPBC on patient survival and the efficacy of UDCA treatment for rPBC.<sup>21</sup> They determined that overall rPBC was not associated with increased risk of death or re-transplantation. Furthermore, although 55% of patients treated with UDCA compared to 22% of patients not treated had normalization of their ALP and aminotransferases, there was no significant difference in the rate of histological disease progression or patient and graft survival between the two groups. It should be noted that the average dose of UDCA used in this study was 12 mg/kg/day, which is slightly lower than the standard dose of UDCA used pre-LT. Bosch et al then determined the efficacy of UDCA prophylaxis in PBC patients after LT to prevent rPBC.<sup>22</sup> UDCA was dosed at 10–15 mg/kg/day. They found that rPBC was significantly lower in the UDCA group compared to patients who were not started on prophylaxis (21% vs 62%,  $P=0.004$ ). However, they also noted no significant improvement in long-term patient or graft survival.

## Obeticholic Acid

OCA, a farnesoid X receptor (FXR) agonist, is a more potent analogue of CDCA. OCA facilitates bile acid homeostasis by suppressing de novo bile acid synthesis and increasing choleresis. In the liver, FXR agonists downregulate CYP7A1 resulting in decreased conversion of cholesterol to bile acids. In the ileum, FXR upregulates fibroblast growth factor-19 (FGF-19) which then acts on the liver to further decrease bile acid synthesis.<sup>5,23</sup> OCA was approved by the FDA in 2016 as an add-on therapy for patients with inadequate response to UDCA alone, and as a second-line agent for monotherapy in PBC patients intolerant to UDCA.

The drug was granted fast track designation and accelerated approval after two phase 2 trials and a phase 3 trial, the POISE study, demonstrated statistically significant outcomes with improvement in ALP levels.<sup>24–26</sup>

The POISE study was a 12-month trial which assessed the efficacy of OCA in normalizing biochemical outcomes in PBC patients who had inadequate response to UDCA or developed adverse events with treatment. The primary endpoints for the trial were ALP less than 1.67 times the upper limit of normal with a reduction of at least 15% from baseline, and a normal bilirubin. Patients, 93% of which were on concurrent UDCA treatment, were randomly assigned to one of the three arms, 10 mg daily, 5 mg daily with dose adjustment to 10 mg if applicable, and placebo. The group found that patients in the treatment arms were significantly more likely to achieve the primary end points than the placebo group (47%, 46%, 10%,  $p \leq 0.0001$ ). Furthermore, response within the treatment groups was seen within 2 weeks of initiating therapy.<sup>26</sup> Most of the patients, 97%, went on to enter an open-label 12-month extension during which a significant proportion of patients in the treatment groups, 56% in the 5–10 mg arm and 68% in the 10 mg group, reported pruritus compared to 38% in the placebo group.<sup>27</sup> A total of 4% of patients in the treatment groups, one from the 5–10 mg arm and seven from the 10 mg arm, withdrew from the study due to pruritus. Similarly, in one of the phase 2 studies by Hirschfield et al demonstrating decreased levels of ALP with OCA compared to placebo in patients with incomplete response to UDCA, higher doses of OCA were associated with increased incidence and severity of pruritus with 13% of patients withdrawing from the study due to pruritus.<sup>24</sup> Currently, the phase 4 COBALT trial (NCT02308111) is underway to confirm clinical benefit of OCA in PBC after prolonged use. Approved dosing of OCA is dependent on the presence or absence of cirrhosis and is dosed at 5 mg daily initially in non-cirrhotic patients or in Child-Pugh class A cirrhotic patients. The dose can be titrated up to a maximum of 10 mg daily in this patient group. On the other hand, Child-Pugh class B or C cirrhotic patients are dosed at a max of 5 mg weekly. Due to incidences of inappropriate OCA dosing in cirrhotic patients leading to decompensation or acute liver failure, the FDA issued a black box warning in February 2019 highlighting the importance of correct dosing.<sup>28</sup> NCT03633227 is a phase 4 placebo-controlled actively recruiting trial that will be investigating the

pharmacokinetics and safety profile of OCA in decompensated PBC patients over a 48-week period.

## Drugs Under Investigation

### Fibrates

Fibrates are peroxisome proliferator activator receptor (PPAR) agonists. There are three isoforms of PPAR:  $\alpha$ ,  $\delta$ , and  $\gamma$ . PPAR- $\alpha$  is currently FDA approved for the treatment of dyslipidemia, and has been shown to exhibit anti-inflammatory and anti-thrombotic effects.<sup>29</sup> Furthermore, they alter bile acid metabolism by downregulating CYP7A1 and decreasing hepatic bile acid reuptake via inhibition of the basolateral transporter sodium-taurocholate-cotransporting polypeptide.<sup>30,31</sup> The two PPAR- $\alpha$  agonists that have been extensively studied in PBC are bezafibrate and fenofibrate; however, only the latter is available commercially in the US. In 1999, Kurihara et al in Japan was the first group to publish on the effect of bezafibrate for PBC. They found that bezafibrate both alone and in combination with UDCA resulted in decreased biochemical markers including ALP and bilirubin.<sup>32</sup> Of interest, pretreatment fatigue and itching also improved with bezafibrate treatment. This study was followed by a pilot study in the US evaluating fenofibrate use in PBC patients with inadequate response to UDCA therapy.<sup>33</sup> Fenofibrate at 160 mg/day was added to standard dose UDCA for 48 weeks. Median ALP levels decreased significantly ( $p < 0.05$ ) as early as 6 weeks into treatment; however, there was no change in bilirubin levels. Notable side effects included heartburn, including severe esophagitis, which led to medication discontinuation in two patients.

The BEZURSO study by Corpechot et al, a phase 3 trial, assessed the efficacy of combination treatment of standard dose UDCA with bezafibrate 400 mg daily over a 24-month period in 100 PBC patients with inadequate response to UDCA monotherapy after 6 months or more of treatment according to the Paris 2 criteria.<sup>34</sup> Their primary endpoint was complete normalization of ALP, bilirubin, aminotransferases, albumin, and prothrombin index. This was achieved by 31% (N=14/45) of the treatment group versus 0% (N=0/39) of the placebo group ( $p < 0.001$ ). Side effects included increased incidence of myalgia, elevated creatinine levels, and elevated amino transaminases in the treatment group compared to placebo.

Bezafibrate has been used in Japan for over a decade as a second-line agent in PBC. Honda et al recently published their retrospective data from the Japan PBC Study Group

comparing long-term outcomes using the GLOBE and UK-PBC scores in 118 patients after treatment with UDCA monotherapy for 1 year versus combination UDCA and bezafibrate therapy for another year. GLOBE score decreased from 0.508 to 0.115 ( $p < 0.0001$ ), and 34.2% of patients were able to drop their GLOBE score to  $\leq 0.30$ , suggesting comparable life expectancy to the matched general population.<sup>35</sup> On the other hand, although combination therapy was associated with reduced predicted risk of liver transplantation and liver-related death, actual rates of both were unchanged. Of note, a Cochrane review in 2012 demonstrated that although treatment with bezafibrate did result in improvements in certain biochemical indices of PBC, there was no statistically significant effect of intervention with bezafibrate either alone or in conjunction with UDCA on liver-related morbidity and mortality outcomes.<sup>36</sup>

The ENHANCE trial was a phase 3 study of seladelpar, a PPAR- $\delta$  agonist, for PBC treatment. In the prior phase 2 trial, patients with inadequate response or intolerance to UDCA were given 5 mg or 10 mg of seladelpar.<sup>37</sup> At week 12, patients in the 5 mg group could be dose escalated to 10 mg. ALP normalized in 25% of the 5 mg group and 29% of the 10 mg group. Unfortunately, the phase 3 trial was halted in late 2019 due to finding of interface hepatitis in concurrent trials evaluating the use of seladelpar for non-alcoholic steatohepatitis and PSC.

Elafibranor, a mixed PPAR- $\alpha$  and  $\delta$  agonist, has recently been granted both Orphan Drug Designation and Breakthrough Therapy Designation by the FDA for treatment in PBC. In a phase 2 placebo-controlled trial (NCT03124108), the addition of elafibranor was found to significantly reduce ALP levels and improve lipid and anti-inflammatory markers. It is currently also being evaluated for the treatment of NASH in a pivotal phase 3 trial, RESOLVE-IT.

## Modulator of Bile Acid Synthesis

NGM282 is a synthetic analogue of FGF-19 which modulates bile acid synthesis by downregulating the expression of CYP7A1 involved in the rate-limiting step of bile acid synthesis. In their multicenter, randomized, placebo-controlled trial, Mayo et al showed that after 28 days of treatment with NGM282, 50% of patients given the lower dose of 0.3 mg daily and 46% of patients given the higher dose of 3 mg daily were able to reach their primary endpoint of 15% or greater reduction in ALP levels compared with 7% of patients given placebo.<sup>38</sup> The drug was well

tolerated with the most common side effect being abdominal discomfort. It should be noted, however, that overexpression of endogenous FGF-19 in mice was associated with increased development of hepatocellular carcinoma.<sup>39</sup> Results of the phase 2b trial evaluating the safety and efficacy of extended treatment with NGM282 are pending.

## FXR Agonists

In addition to OCA, three newer FXR agonists, cilofexor (NCT02943447), tropifexor (NCT02516605), and EDP-305 (NCT03394924) are currently being investigated for use in PBC. Trauner et al recently published results from their phase 2 placebo-controlled study of cilofexor for use in patients with PSC. Patients were either treated with placebo, cilofexor 30 mg or cilofexor 100 mg daily. After 12 weeks of treatment, they observed that cilofexor at 100 mg was associated with a significant decrease in ALP ( $P=0.026$ ), ALT ( $P=0.009$ ), AST ( $P=0.019$ ), and GGT ( $P<0.001$ ) when compared to placebo. There was a trend towards improved serum biomarkers with the lower 30 mg dose of cilofexor that did not reach statistical significance. Of note, three patients in the 100 mg group discontinued the study due to side effects including pruritus, acute kidney injury, and elevated ALP. Pruritus was the most common adverse event.<sup>40</sup>

## Immunosuppression

Although PBC is described as an autoimmune disease, immunosuppressive agents have not been shown to provide sustained efficacy as a therapeutic option. This may be due to the complex pathogenesis of PBC which involves immune-mediated inflammation as well as destruction of bile ducts and cholestasis leading to progression of inflammatory damage.

Combination therapy utilizing UDCA, budesonide and mycophenolate mofetil (MMF) have been evaluated in a small study involving 15 patients with severe PBC with interface hepatitis and not meeting diagnostic criteria for autoimmune hepatitis (AIH).<sup>41</sup> Patients were treated with standard-dose UDCA of 13–15mg/kg/day in divided doses, budesonide 6mg/day and MMF 1.5g/day. Fibrosis score and serum chemistries including ALT, AST and ALP normalized in 41% ( $N=6/14$ ) of patients, and improved without normalization in another 47% ( $N=7/15$ ).

Combination therapy with UDCA and budesonide alone has also been studied. Two prospective, randomized trials comparing budesonide and UDCA to UDCA alone and UDCA plus placebo demonstrated improved liver

enzymes and histology with addition of budesonide.<sup>42,43</sup> However, a third prospective trial evaluating combination budesonide and UDCA in patients without serologic improvement after 46 months of UDCA monotherapy did not show sustained biochemical improvement, and in fact, demonstrated a worsening of the Mayo risk score as well as a significant decrease in bone mass. For these reasons, the study was not extended to include a placebo-control group.<sup>44</sup>

Other immunomodulators such as azathioprine (AZA) and rituximab have not been proven to be efficacious for PBC management. A systematic review by Gong et al evaluating AZA for PBC identified two studies with a total of 293 patients. They found no difference in pruritus, disease progression, survival or quality of life in patients given AZA monotherapy versus placebo or no treatment.<sup>45</sup> Two trials evaluating the anti-CD20 monoclonal antibody rituximab for PBC did not show statistically significant or sustained improvement in serum markers for PBC after two doses of treatment in patients refractory to UDCA.<sup>46,47</sup>

MTX has been studied extensively in PBC, both alone and as combination therapy.<sup>48–52</sup> The largest placebo-controlled trial evaluating combination therapy of MTX with UDCA, the PUMPS trial, was performed by Combes and colleagues.<sup>53</sup> Two hundred and sixty-five patients with PBC who had been on UDCA for at least 6 months were followed for a median of 7.6 years. The investigators concluded that the addition of MTX to UDCA provided no additional clinical benefit for transplant-free survival, time to clinical deterioration, presence of varices, or histologic liver stage, and the trial was terminated early. A meta-analysis reviewing MTX in PBC including 5 trials and 455 patients, concluded that although MTX was associated with decreased ALP levels and pruritus score, it provided no statistically significant effect on need for liver transplant or mortality in this patient population.<sup>54</sup>

## Other Agents

Several other agents have failed to show sustained effectiveness as treatment modalities in PBC. A study evaluating the effect of E6011 (NCT03092765), an anti-fractalkine monoclonal antibody, was terminated early due to lack of response after 12 weeks of treatment. In a 20-week open-label study ustekinumab, an interleukin (IL)-12/23 monoclonal antibody, was ineffective in achieving significantly decreased ALP levels in PBC patients.<sup>55</sup> A meta-analysis reviewing colchicine for use in PBC included 11 studies and 716 patients. The authors found that colchicine did not

provide a significant clinical benefit in terms of mortality, transplant-free survival, or biochemical markers in PBC.<sup>56</sup>

## Autoimmune Hepatitis/Primary Biliary Cholangitis Overlap Syndrome

Overlap syndromes between AIH and PBC or PSC occur in 3–17% of patients.<sup>57</sup> The Paris criteria are often used to identify patients with overlap syndrome involving AIH and PBC.<sup>58</sup> Management of AIH/PBC is determined by the predominant component of the syndrome. When PBC and AIH are equivalent, combination therapy with corticosteroids and UDCA is used. Chazouilleres et al reported their retrospective study evaluating optimal management in patients with overlap syndrome per Paris criteria with median follow-up of more than 7 years.<sup>59</sup> They found that combination therapy of UDCA with immunosuppression resulted in improved biochemical response and prevented further progression of fibrosis. Immunosuppression included corticosteroids with or without azathioprine as a steroid sparing agent.

## Symptoms Management

Clinical symptoms of PBC include fatigue and pruritus, both of which can be debilitating and lead to decreased quality of life. Both FDA approved medications for PBC, UDCA and OCA, have no impact on management of these symptoms. Therefore, each symptom must be addressed independently. Unfortunately, treatment options are limited and liver transplantation may be the only cure for many.

## Fatigue

Chronic fatigue is the most common symptom of PBC; however, this finding is non-specific and other etiologies, such as hypothyroidism, must be ruled out. Severe fatigue is associated with poor quality of life and decreased overall survival.<sup>60</sup> Unfortunately, randomized-controlled trials evaluating medications such as fluoxetine and modafinil have not demonstrated treatment efficacy for PBC associated fatigue.<sup>61,62</sup> More recently, Khanna et al published their data evaluating rituximab for fatigue.<sup>63</sup> Previous studies demonstrated a relationship between AMA and exercise tolerance, showing increased muscle acidosis with exercise. AMA directly affects the pyruvate dehydrogenase complex (PDC) and therefore indirectly influences the Krebs cycle.<sup>64–66</sup> Their aim was to determine whether reduction of AMA through B-cell depletion with rituximab, thereby decreasing the effect of AMA on cellular energy metabolism, would lead to improvements in

patient-reported fatigue and biochemical markers of disease activity. They found that the PBC-40 fatigue domain score improved in both the test and placebo arms without statistical significance. Furthermore, though they did show that patients in the rituximab group had lower levels of anti-PDC antibodies, this was not associated with improvement in PBC-40 score. Overall, they were unable to prove efficacy of rituximab for PBC fatigue management.

## Pruritus

Pruritus is another common symptom of PBC, reported by up to 80% of patients. There are currently multiple medication options for PBC associated pruritus. Pruritus severity can range from mild and intermittent to constant and debilitating. Affected areas typically involve the palms of the hands and soles of the feet, and can be exacerbated by heat such as hot showers, pressure, and garments including tight-fitting clothes and wool. Cholestatic pruritus is multifactorial, involving several mechanistic pathways.

## Bile Acid Resins

With cholestasis as a hallmark of PBC, patients have elevated levels of serum bile acids which can accumulate in the skin. Furthermore, bile acids are known pruritogenics that activate the G-protein coupled bile acid receptors (TGR5) and Mas-related G-protein coupled receptors (Mrgprs) involved in the neural pathways that transmit itch. As such, first-line treatment of PBC associated pruritus is bile acid resins.<sup>67</sup> Available formations include colestipol, colesevelam, and cholestyramine, of which the latter is the only one licensed for use for this indication. Bile acid resins can reduce the absorption of other medications such as UDCA and OCA, and therefore should not be taken within 4 hours of each other. The recommended dose is 4 g up to four times a day for a maximum dose of 16 gm daily. Symptom improvement is typically noted within 11 days of treatment. Common side effects of cholestyramine include constipation, diarrhea, and bloating. Furthermore, a common complaint of use is its unpalatability.

## Rifampicin

Second-line therapy for PBC pruritus includes rifampicin and opioid antagonists. Rifampicin is a heterocyclic antibiotic that also activates the pregnane X receptor leading to decrease in autotaxin levels. The autotaxin enzyme synthesizes lysophosphatidic acid (LPA) which in turn activates TRP vanilloid 1 (TRPV1), a capsaicin receptor

involved in the sensory transmission of itch.<sup>68</sup> Maximum dose of rifampicin is 600 mg daily. The average time to effect is 2 days. Adverse events associated with use include orange discoloration of bodily secretions, pancytopenia, renal insufficiency, gastrointestinal symptoms, and acute hepatotoxicity which can be severe. Thus, routine monitoring of liver enzymes is warranted, especially within the first 2 months of treatment initiation.

## Opioid Antagonists

Cholestatic patients have been shown to have increased opioid tone leading to activation of the mu-opioid receptor involved in the itch pathway.<sup>69</sup> Naltrexone, an oral opioid antagonist has been shown through two small randomized controlled trials to be an effective option for the management of pruritus in patients with cholestatic liver disease.<sup>70,71</sup> Both studies demonstrated a statistically significant improvement of the visual analogue scales (VAS). Side effects associated with use include opiate withdrawal-type symptoms including dizziness, gastrointestinal symptoms and headaches which typically subsided after 2–3 days of treatment. Naltrexone is started at 12.5 mg orally and titrated to effect with maximal dose of 50 mg daily. Other opioid antagonists such as naloxone and nalmefene have been studied and demonstrated symptom improvement in PBC. However, their use is limited in that naloxone is administered parenterally and oral nalmefene is not currently available in the United States.<sup>72,73</sup> Of note, patients with chronic pain must be monitored closely as their pain may be exacerbated with use.

## Selective Serotonin Reuptake Inhibitors

Descending serotonergic pathways from the medulla are thought to tonically facilitate itch. As such, sertraline has been shown in a small retrospective study to statistically improve pruritus based on VAS in a dose-dependent fashion up to 100 mg daily. Further, dose escalation was not associated with symptom improvement. Thus, the optimal dose of sertraline is 75 mg to 100 mg daily.<sup>74</sup> Side effects of use include dizziness and GI symptoms.

## Conclusion

PBC is a rare and progressive cholestatic liver disease. Although several treatment options have been investigated, UDCA remains first-line therapy and has proven efficacious in normalizing serum biochemistries and halting the progression of fibrosis leading to longer transplant-free survival. Though OCA was FDA approved for combination therapy in patients with inadequate response to UDCA, the

significant side effect of pruritus may limit its use in patients already afflicted with severe symptoms. The pipeline remains promising as multiple trials are underway to address patients with inadequate or non-response to therapy with UDCA.

## Disclosure

There was no financial support provided for the creation of this manuscript. Both authors have nothing to declare.

## References

- Lindor KD, Bowlus CL, Boyer J, Levy C, Mayo M. Primary biliary cholangitis: 2018 practice guidance from the American Association for the Study of Liver Diseases. *Hepatology*. 2019;69(1):394–419.
- Gershwin ME, Mackay IR, Sturgess A, Coppel RL. Identification and specificity of a cDNA encoding the 70 kd mitochondrial antigen recognized in primary biliary cirrhosis. *J Immunol*. 1987;138(10):3525–3531.
- Portmann B, Zen Y. Inflammatory disease of the bile ducts-cholangiopathies: liver biopsy challenge and clinicopathological correlation. *Histopathology*. 2012;60(2):236–248. doi:10.1111/j.1365-2559.2011.03853.x
- Lee J, Belanger A, Doucette JT, Stanca C, Friedman S, Bach N. Transplantation trends in primary biliary cirrhosis. *Clin Gastroenterol Hepatol*. 2007;5(11):1313–1315. doi:10.1016/j.cgh.2007.07.015
- Poupon R. Ursodeoxycholic acid and bile-acid mimetics as therapeutic agents for cholestatic liver diseases: an overview of their mechanisms of action. *Clin Res Hepatol Gas*. 2012;36:S3–S12. doi:10.1016/S2210-7401(12)70015-3
- Angulo P, Batts KP, Thorneau TM, Jorgensen RA, Dickson ER, Lindor KD. Long-term ursodeoxycholic acid delays histological progression in primary biliary cirrhosis. *Hepatology*. 1999;29(3):644–647. doi:10.1002/hep.510290301
- Prince MI, Jones DE. Primary biliary cirrhosis: new perspectives in diagnosis and treatment. *Postgrad Med J*. 2000;76(894):199–206. doi:10.1136/pmj.76.894.199
- Corpechot C, Carrat F, Bahr A, Chretien Y, Poupon RE, Poupon R. The effect of ursodeoxycholic acid therapy on the natural course of primary biliary cirrhosis. *Gastroenterology*. 2005;128(2):297–303. doi:10.1053/j.gastro.2004.11.009
- Pares A, Caballeria L, Rodes J. Excellent long-term survival in patients with primary biliary cirrhosis and biochemical response to ursodeoxycholic acid. *Gastroenterology*. 2006;130(3):715–720. doi:10.1053/j.gastro.2005.12.029
- Lammert C, Juran BD, Schlicht E, et al. Biochemical response to ursodeoxycholic acid predicts survival in a North American cohort of primary biliary cirrhosis patients. *J Gastroenterol*. 2014;49(10):1414–1420. doi:10.1007/s00535-013-0903-1
- Angulo P, Dickson ER, Thorneau TM, et al. Comparison of three doses of ursodeoxycholic acid in the treatment of primary biliary cirrhosis: a randomized trial. *J Hepatol*. 1999;30(5):830–835. doi:10.1016/S0168-8278(99)80136-6
- Lindor KD, Kowdley KV, Luketic VA, et al. High-dose ursodeoxycholic acid for the treatment of primary sclerosing cholangitis. *Hepatology*. 2009;50(3):808–814. doi:10.1002/hep.23082
- Corpechot C, Abenavoli L, Rabahi N, et al. Biochemical response to ursodeoxycholic acid and long-term prognosis in primary biliary cirrhosis. *Hepatology*. 2008;48(3):871–877. doi:10.1002/hep.22428
- Kumagi T, Guindi M, Fischer SE, et al. Baseline ductopenia and treatment response predict long-term histological progression in primary biliary cirrhosis. *Am J Gastroenterol*. 2010;105(10):2186–2194. doi:10.1038/ajg.2010.216
- Corpechot C, Chazouilleres O, Poupon R. Early primary biliary cirrhosis: biochemical response to treatment and prediction of long-term outcome. *J Hepatol*. 2011;55(6):1361–1367. doi:10.1016/j.jhep.2011.02.031
- Momah N, Silveira MG, Jorgensen R, Sinakos E, Lindor KD. Optimizing biochemical markers as endpoints for clinical trials in primary biliary cirrhosis. *Liver Int*. 2012;32(5):790–795. doi:10.1111/j.1478-3231.2011.02678.x
- Lammers WJ, van Buuren HR, Hirschfield GM, et al. Levels of alkaline phosphatase and bilirubin are surrogate end points of outcomes of patients with primary biliary cirrhosis: an international follow-up study. *Gastroenterology*. 2014;147(6):1338–1349 e1335; quiz e1315. doi:10.1053/j.gastro.2014.08.029
- Angulo P, Lindor KD, Thorneau TM, et al. Utilization of the Mayo risk score in patients with primary biliary cirrhosis receiving ursodeoxycholic acid. *Liver*. 1999;19(2):115–121. doi:10.1111/j.1478-3231.1999.tb00020.x
- Carbone M, Mells GF, Pells G, et al. Sex and age are determinants of the clinical phenotype of primary biliary cirrhosis and response to ursodeoxycholic acid. *Gastroenterology*. 2013;144(3):560–569 e567; quiz e513–564. doi:10.1053/j.gastro.2012.12.005
- Invernizzi P, Floreani A, Carbone M, et al. Primary biliary cholangitis: advances in management and treatment of the disease. *Dig Liver Dis*. 2017;49(8):841–846. doi:10.1016/j.dld.2017.05.001
- Charatcharoenwithaya P, Pimentel S, Talwalkar JA, et al. Long-term survival and impact of ursodeoxycholic acid treatment for recurrent primary biliary cirrhosis after liver transplantation. *Liver Transpl*. 2007;13(9):1236–1245. doi:10.1002/lt.21124
- Bosch A, Dumortier J, Maucort-Boulch D, et al. Preventive administration of UDCA after liver transplantation for primary biliary cirrhosis is associated with a lower risk of disease recurrence. *J Hepatol*. 2015;63(6):1449–1458. doi:10.1016/j.jhep.2015.07.038
- Schaap FG, Trauner M, Jansen PL. Bile acid receptors as targets for drug development. *Nat Rev Gastroenterol Hepatol*. 2014;11(1):55–67. doi:10.1038/nrgastro.2013.151
- Hirschfield GM, Mason A, Luketic V, et al. Efficacy of obeticholic acid in patients with primary biliary cirrhosis and inadequate response to ursodeoxycholic acid. *Gastroenterology*. 2015;148(4):751–761. doi:10.1053/j.gastro.2014.12.005
- Kowdley KV, Luketic V, Chapman R, et al. A randomized trial of obeticholic acid monotherapy in patients with primary biliary cholangitis. *Hepatology*. 2018;67(5):1890–1902. doi:10.1002/hep.29569
- Nevens F, Andreone P, Mazzella G, et al. A placebo-controlled trial of obeticholic acid in primary biliary cholangitis. *N Engl J Med*. 2016;375(7):631–643. doi:10.1056/NEJMoa1509840
- Trauner M, Nevens F, Shiffman ML, et al. Long-term efficacy and safety of obeticholic acid for patients with primary biliary cholangitis: 3-year results of an international open-label extension study. *Lancet Gastroenterol Hepatol*. 2019;4(6):445–453. doi:10.1016/S2468-1253(19)30094-9
- Eaton JE, Vuppalanchi R, Reddy R, Sathapathy S, Ali B, Kamath PS. Liver injury in patients with cholestatic liver disease treated with obeticholic acid. *Hepatology*. 2019.
- Chinetti G, Fruchart JC, Staels B. Peroxisome proliferator-activated receptors (PPARs): nuclear receptors at the crossroads between lipid metabolism and inflammation. *Inflamm Res*. 2000;49(10):497–505. doi:10.1007/s000110050622
- Honda A, Ikegami T, Nakamura M, et al. Anticholestatic effects of bezafibrate in patients with primary biliary cirrhosis treated with ursodeoxycholic acid. *Hepatology*. 2013;57(5):1931–1941. doi:10.1002/hep.26018
- Stahlberg D, Reihner E, Rudling M, Berglund L, Einarsson K, Angelin B. Influence of bezafibrate on hepatic cholesterol metabolism in gallstone patients: reduced activity of cholesterol 7 alpha-hydroxylase. *Hepatology*. 1995;21(4):1025–1030. doi:10.1002/hep.1840210421

32. Kurihara T, Niimi A, Maeda A, Shigemoto M, Yamashita K. Bezaifibrate in the treatment of primary biliary cirrhosis: comparison with ursodeoxycholic acid. *Am J Gastroenterol*. 2000;95(10):2990–2992. doi:10.1111/j.1572-0241.2000.03220.x
33. Levy C, Peter JA, Nelson DR, et al. Pilot study: fenofibrate for patients with primary biliary cirrhosis and an incomplete response to ursodeoxycholic acid. *Aliment Pharmacol Ther*. 2011;33(2):235–242. doi:10.1111/j.1365-2036.2010.04512.x
34. Corpechot C, Chazouilleres O, Rousseau A, et al. A placebo-controlled trial of bezafibrate in primary biliary cholangitis. *N Engl J Med*. 2018;378(23):2171–2181. doi:10.1056/NEJMoa1714519
35. Honda A, Tanaka A, Kaneko T, et al. Bezaifibrate Improves GLOBE and UK-PBC Scores And Long-Term Outcomes In Patients With Primary Biliary Cholangitis. *Hepatology*. 2019;70(6):2035–2046. doi:10.1002/hep.30552
36. Rudic JS, Poropat G, Krstic MN, Bjelakovic G, Gluud C. Bezaifibrate for primary biliary cirrhosis. *Cochrane Database Syst Rev*. 2012;1:CD009145.
37. Jones D, Boudes PF, Swain MG, et al. Seladelpar (MBX-8025), a selective PPAR-delta agonist, in patients with primary biliary cholangitis with an inadequate response to ursodeoxycholic acid: a double-blind, randomised, placebo-controlled, phase 2, proof-of-concept study. *Lancet Gastroenterol*. 2017;2(10):716–726. doi:10.1016/S2468-1253(17)30246-7
38. Mayo MJ, Wigg AJ, Leggett BA, et al. NGM282 for treatment of patients with primary biliary cholangitis: a multicenter, randomized, double-blind, placebo-controlled trial. *Hepatol Commun*. 2018;2(9):1037–1050. doi:10.1002/hep4.1209
39. Nicholes K, Guillet S, Tomlinson E, et al. A mouse model of hepatocellular carcinoma: ectopic expression of fibroblast growth factor 19 in skeletal muscle of transgenic mice. *Am J Pathol*. 2002;160(6):2295–2307. doi:10.1016/S0002-9440(10)61177-7
40. Trauner M, Gulamhusein A, Hameed B, et al. The nonsteroidal farnesoid X receptor agonist cilofexor (GS-9674) improves markers of cholestasis and liver injury in patients with primary sclerosing cholangitis. *Hepatology*. 2019;70(3):788–801. doi:10.1002/hep.30509
41. Rabahi N, Chretien Y, Gaouar F, et al. Triple therapy with ursodeoxycholic acid, budesonide and mycophenolate mofetil in patients with features of severe primary biliary cirrhosis not responding to ursodeoxycholic acid alone. *Gastroenterol Clin Biol*. 2010;34(4–5):283–287. doi:10.1016/j.gcb.2010.02.004
42. Leuschner M, Maier KP, Schlichting J, et al. Oral budesonide and ursodeoxycholic acid for treatment of primary biliary cirrhosis: results of a prospective double-blind trial. *Gastroenterology*. 1999;117(4):918–925. doi:10.1016/S0016-5085(99)70351-3
43. Rautiainen H, Karkkainen P, Karvonen AL, et al. Budesonide combined with UDCA to improve liver histology in primary biliary cirrhosis: a three-year randomized trial. *Hepatology*. 2005;41(4):747–752. doi:10.1002/hep.20646
44. Angulo P, Jorgensen RA, Keach JC, Dickson ER, Smith C, Lindor KD. Oral budesonide in the treatment of patients with primary biliary cirrhosis with a suboptimal response to ursodeoxycholic acid. *Hepatology*. 2000;31(2):318–323. doi:10.1002/hep.510310209
45. Gong Y, Christensen E, Gluud C. Azathioprine for primary biliary cirrhosis. *Cochrane Database Syst Rev*. 2007;3:CD006000.
46. Myers RP, Swain MG, Lee SS, Shaheen AA, Burak KW. B-cell depletion with rituximab in patients with primary biliary cirrhosis refractory to ursodeoxycholic acid. *Am J Gastroenterol*. 2013;108(6):933–941. doi:10.1038/ajg.2013.51
47. Tsuda M, Moritoki Y, Lian ZX, et al. Biochemical and immunologic effects of rituximab in patients with primary biliary cirrhosis and an incomplete response to ursodeoxycholic acid. *Hepatology*. 2012;55(2):512–521. doi:10.1002/hep.24748
48. Kaplan MM, Knox TA. Treatment of primary biliary cirrhosis with low-dose weekly methotrexate. *Gastroenterology*. 1991;101(5):1332–1338. doi:10.1016/0016-5085(91)90085-Y
49. Kaplan MM, DeLellis RA, Wolfe HJ. Sustained biochemical and histologic remission of primary biliary cirrhosis in response to medical treatment. *Ann Intern Med*. 1997;126(9):682–688. doi:10.7326/0003-4819-126-9-199705010-00002
50. Bach N, Bodian C, Bodenheimer H, et al. Methotrexate therapy for primary biliary cirrhosis. *Am J Gastroenterol*. 2003;98(1):187–193. doi:10.1111/j.1572-0241.2003.07173.x
51. Hendrickse MT, Rigney E, Gjaffer MH, et al. Low-dose methotrexate is ineffective in primary biliary cirrhosis: long-term results of a placebo-controlled trial. *Gastroenterology*. 1999;117(2):400–407. doi:10.1053/gast.1999.0029900400
52. Lindor KD, Dickson ER, Jorgensen RA, et al. The combination of ursodeoxycholic acid and methotrexate for patients with primary biliary cirrhosis: the results of a pilot study. *Hepatology*. 1995;22(4 Pt 1):1158–1162. doi:10.1016/0270-9139(95)90624-x
53. Combes B, Emerson SS, Flye NL, et al. Methotrexate (MTX) plus ursodeoxycholic acid (UDCA) in the treatment of primary biliary cirrhosis. *Hepatology*. 2005;42(5):1184–1193. doi:10.1002/hep.20897
54. Giljaca V, Poropat G, Stimac D, Gluud C. Methotrexate for primary biliary cirrhosis. *Cochrane Database Syst Rev*. 2010;5:CD004385.
55. Hirschfield GM, Gershwin ME, Strauss R, et al. Ustekinumab for patients with primary biliary cholangitis who have an inadequate response to ursodeoxycholic acid: a proof-of-concept study. *Hepatology*. 2016;64(1):189–199. doi:10.1002/hep.28359
56. Gong Y, Gluud C. Colchicine for primary biliary cirrhosis: a cochrane hepato-biliary group systematic review of randomized clinical trials. *Am J Gastroenterol*. 2005;100(8):1876–1885. doi:10.1111/j.1572-0241.2005.41522.x
57. Czaja AJ. Overlap syndrome of primary biliary cirrhosis and autoimmune hepatitis: a foray across diagnostic boundaries. *J Hepatol*. 2006;44(2):251–252. doi:10.1016/j.jhep.2005.11.037
58. Chazouilleres O, Wendum D, Serfaty L, Montembault S, Rosmorduc O, Poupon R. Primary biliary cirrhosis-autoimmune hepatitis overlap syndrome: clinical features and response to therapy. *Hepatology*. 1998;28(2):296–301. doi:10.1002/hep.510280203
59. Chazouilleres O, Wendum D, Serfaty L, Rosmorduc O, Poupon R. Long term outcome and response to therapy of primary biliary cirrhosis-autoimmune hepatitis overlap syndrome. *J Hepatol*. 2006;44(2):400–406. doi:10.1016/j.jhep.2005.10.017
60. Jones DE, Bhala N, Burt J, Goldblatt J, Prince M, Newton JL. Four year follow up of fatigue in a geographically defined primary biliary cirrhosis patient cohort. *Gut*. 2006;55(4):536–541. doi:10.1136/gut.2005.080317
61. Talwalkar JA, Donlinger JJ, Gossard AA, et al. Fluoxetine for the treatment of fatigue in primary biliary cirrhosis: a randomized, double-blind controlled trial. *Dig Dis Sci*. 2006;51(11):1985–1991. doi:10.1007/s10620-006-9397-5
62. Silveira MG, Gossard AA, Stahler AC, et al. A randomized, placebo-controlled clinical trial of efficacy and safety: modafinil in the treatment of fatigue in patients with primary biliary cirrhosis. *Am J Ther*. 2017;24(2):. doi:10.1097/MJT.0000000000000387
63. Khanna A, Jopson L, Howel D, et al. Rituximab Is ineffective for treatment of fatigue in primary biliary cholangitis: a Phase 2 randomized controlled trial. *Hepatology*. 2019;70(5):1646–1657. doi:10.1002/hep.30099
64. Yeaman SJ, Kirby JA, Jones DE. Autoreactive responses to pyruvate dehydrogenase complex in the pathogenesis of primary biliary cirrhosis. *Immunol Rev*. 2000;174:238–249. doi:10.1034/j.1600-0528.2002.00021h.x
65. Teoh KL, Rowley MJ, Zafirakis H, et al. Enzyme inhibitory auto-antibodies to pyruvate dehydrogenase complex in primary biliary cirrhosis: applications of a semiautomated assay. *Hepatology*. 1994;20(5):1220–1224. doi:10.1002/hep.1840200518
66. Hollingsworth KG, Newton JL, Robinson L, Taylor R, Blamire AM, Jones DE. Loss of capacity to recover from acidosis in repeat exercise is strongly associated with fatigue in primary biliary cirrhosis. *J Hepatol*. 2010;53(1):155–161. doi:10.1016/j.jhep.2010.02.022



67. Lieu T, Jayaweera G, Zhao P, et al. The bile acid receptor TGR5 activates the TRPA1 channel to induce itch in mice. *Gastroenterology*. 2014;147(6):1417–1428. doi:10.1053/j.gastro.2014.08.042
68. Bergasa NV. Pruritus of Cholestasis. In: Carstens E, Akiyama T, editors. *Itch: Mechanisms and Treatment*. Boca Raton (FL);2014.
69. Bergasa NV, Jones EA. The pruritus of cholestasis. *Semin Liver Dis*. 1993;13(4):319–327. doi:10.1055/s-2007-1007360
70. Wolfhagen FH, Sternieri E, Hop WC, Vitale G, Bertolotti M, Van Buuren HR. Oral naltrexone treatment for cholestatic pruritus: a double-blind, placebo-controlled study. *Gastroenterology*. 1997;113(4):1264–1269. doi:10.1053/gast.1997.v113.pm9322521
71. Terg R, Coronel E, Sorda J, Munoz AE, Findor J. Efficacy and safety of oral naltrexone treatment for pruritus of cholestasis, a crossover, double blind, placebo-controlled study. *J Hepatol*. 2002;37(6):717–722. doi:10.1016/S0168-8278(02)00318-5
72. Bergasa NV, Alling DW, Talbot TL, et al. Effects of naloxone infusions in patients with the pruritus of cholestasis. A double-blind, randomized, controlled trial. *Ann Intern Med*. 1995;123(3):161–167. doi:10.7326/0003-4819-123-3-199508010-00001
73. Bergasa NV, Alling DW, Talbot TL, Wells MC, Jones EA. Oral nalmefene therapy reduces scratching activity due to the pruritus of cholestasis: a controlled study. *J Am Acad Dermatol*. 1999;41(3 Pt 1):431–434. doi:10.1016/S0190-9622(99)70117-9
74. Mayo MJ, Handem I, Saldana S, Jacobe H, Getachew Y, Rush AJ. Sertraline as a first-line treatment for cholestatic pruritus. *Hepatology*. 2007;45(3):666–674. doi:10.1002/hep.21553

## Hepatic Medicine: Evidence and Research

Dovepress

### Publish your work in this journal

Hepatic Medicine: Evidence and Research is an international, peer-reviewed, open access journal covering all aspects of adult and pediatric hepatology in the clinic and laboratory including the following topics: Pathology, pathophysiology of hepatic disease; Investigation and treatment of hepatic disease; Pharmacology of drugs used for the

treatment of hepatic disease. Issues of patient safety and quality of care will also be considered. The manuscript management system is completely online and includes a very quick and fair peer-review system, which is all easy to use. Visit <http://www.dovepress.com/testimonials.php> to read real quotes from published authors.

Submit your manuscript here: <https://www.dovepress.com/hepatic-medicine-evidence-and-research-journal>